A\

% 3 \)
Fl S H B O N Eéf/(m\% INSTALLATION INSTRUCTIONS
[N

PART No.FB21261, FB21262, FB21246

2020+ Jeep® JT Gladiator
Chase Rack w/ Window Panel

OFFROAD Z

VIDEO AVAILABLE
‘s 00000

W SISy TEESS

REQUIRED TOOLS KIT CONTAINS QTY
3mm Allen Chase Rack 1
Amm Allen MOLLE Window Panel 1
5mm Allen M12 Carriage Bolt 4
10mm Wrench M12 Flat Washer 4
13mm Wrench mg Il:ioeikB\gll‘—:Sher i
LD miiSocket M8 Button Head Bolt 4
M8 Flat Washer 4
Thread Locker M8 Lock Washer 4
M8 Hex Nut 4

Help of a friend M6 Button Head Bolt 23
M6 Flat Washer 23

M6 Flange Nut 23
Aluminum T-Slot Nut 4

Foam (Side & Bottom) 2ea

2124600

950 W. PINE LAKE RD., SUITE 2, NORTH LIMA, OHIO 44452 330.423.6446 WWW.FISHBONEOFFROAD.COM



)

FISHBON Eé}}‘%& INSTALLATION INSTRUCTIONS

OFFROAD | PART No.FB21261, FB21262, FB21246
7) el -
2020+ Jeep® JT Gladiator
Fishbone Chase Rack w/ Window Panel
1) ASSEMBLE Set the cross rail down so that our logo is readable.

Each side panel is side specific and can be identified
by our Piranha logo pointing towards the front of
the vehicle.

Using 4 M8 bolts, 8 flat washers, lock washer, hex
nuts, and a 5mm Allen and 13mm wrench, loosely
connect the cross rail to the tops of the side panels.

\l‘

Begin applying the adhesive foam to the panel and
panel brackets for both side panels.

If you wish to paint the accent grates and plates,
you may remove them with a 3mm Allen to do so.

2124600

950 W. PINE LAKE RD., SUITE 2, NORTH LIMA, OHIO 44452 330.423.6446 WWW.FISHBONEOFFROAD.COM



N\

FISHBONE é}}%\) INSTALLATION INSTRUCTIONS
ﬁ PART No.FB21261, FB21262, FB21246
// )

OFFROAD X
2020+ Jeep® JT Gladiator
Fishbone Chase Rack w/ Window Panel

1) If you DIDN'T purchase the MOLLE panel, you : ™ T

0
O
SN
TN

will need to continue to loosely secure the top i
with 2 M6 bolts, flat washers, and flanges nuts sies

with a 4mm Allen and 10mm wrench.

OR

2) If you DID purchase the MOLLE panel, begin
assembling it by placing the two halves inside
‘the rack wall as shown.

PR R 88

2) INSTALL
With the help of a friend, lift the rack onto the bed
of the vehicle, while ensuring it’s flush with the bed
wall.

Follow the perimeter and loosely secure every
bolt point with M6 bolts, washers, and flange
nuts. Including the middle joined plates.

2124600

950 W. PINE LAKE RD., SUITE 2, NORTH LIMA, OHIO 44452 330.423.6446 WWW.FISHBONEOFFROAD.COM



\\\
F] S H B O N E ?/m% INSTALLATION INSTRUCTIONS
OFFROAD (@ PART No.FB21261, FB21262, FB21246

2020+ Jeep® JT Gladiator
Fishbone Chase Rack w/ Window Panel

Ensure the rack fits flush against all bed walls, and NOTE: If your vehicle comes with the Trail Rail, you
bring tightening down all bolt locations of the will need to insert the included (4) T-Nuts, lining
crossrail aﬁrEI MOLLE panel. them up with each bracket.

Use the included Hex bolts, lock washers, flat
washers, and thread locker and secure the Bed
Rack down into the T-Nuts.

Begin securing the rack to the bed. Put 2 of the
M12 carriage bolts through the bracket as shown, ENJOY YOUR NEW FISHBONE OFFROAD CHASE
RACK!
o

and rotate it into the side panel bracket, and up into l

the bed rail. With 2 flat washers, lock washers, and
hex nuts, tighten the two brackets down onto the
plastic rail with a 19mm socket.

PM[] 7355_

2124600

950 W. PINE LAKE RD., SUITE 2, NORTH LIMA, OHIO 44452 330.423.6446 WWW.FISHBONEOFFROAD.COM



